


 

 

 

 

PREFACE 
 

 

 

This Drug Formulary of Sri Manakula Vinayagar Medical College and Hospital is a concise and handy book 

designed for quick reference of current essential drugs in medical practice. As it is not possible to include all drugs, 

commonly used drugs in our hospital with their recommended dosages, both in adults and children, adverse drug 

reaction and cost have been included. However, as the medical knowledge is vast and continuously being 

upgraded, changes may have occurred and may not have been reflected in the incorporated information. Clinical 

judgment and experience should be used while prescribing the drugs. 

 

Note: Dose of drug varies with indications and severity of disease, the given doses is just for reference, and is     

for the most common indication.  Where feasible, the dose ranges from lowest to maximal permissible doses have 

been given. Pediatric doses are for children more than1 month of age i.e. neonatal doses may vary. The price given 

is for an estimation of the cost of therapy and not the exact selling price, which may vary. 

 

 

“Let food be thy medicine and medicine be thy food.” 

-Hippocrates 
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“Writing prescriptions is easy, understanding people is 
hard” 

- Franz kafker, 1883-1924



S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
LEVOCETRIZINE LEVOCKAST Z-TABLET Tablet 16.50

LEVOCETNE Z TABLET Tablet 8.90
XYZAL-5mg TABLET Tablet 9.07

2 SALMETEROL+ 
FLUTICASONE PROPIONATE

SEROFLO-250 SYNCHROBREATH Inhaler, Rotacaps 1 inhalation orally twice a day, 
approximately 12 hours apart

587.40 Mouth & throat candidiasis, throat 
irritation

DOXOFYLLINE 2.89 Restlessness, tremor, 
palpitation, tachypnoea, 
flushing, hypotension

4 FLUTICASONE PROPIONATE NEZAFLO-NASAL SPRAY Nasal spray The usual starting dose is 2 
sprays into each nostril once a 
day, preferably in the morning.

262.00 Topical: Pruritus,hypertrichosis, 
dryness,  numbness of fingers, 
burning,eruptions, hypopigmentation,

5 BEPOTASTINE BEPOZIC-10mg TABLET Tablet Once a day 10.80 Headache
Mild taste disturbances
Skin rash 
Redness of the eye

S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
AMOXYCILIN & POTASSIUM  
CLAVULANATE

SENSICLAV-375mg TABLET Tablet Amoxycillin  Clavulanic Acid 18.83 Diarrhea, Alteration of

SENSICLAV-625mg TABLET Tablet Adult: 250, 500 mg 14.86 Bacterial flora, rashes
Paediatric dose: 20- 40 
mg/kg/day,Clavulanic 
acid:125mg

HS reactions

2 AZITHROMYCIN AZITHR Z-TABLET Tablet Adult dose: 500 mg  
OD on day 1
then 250 mg OD 
Paediatric dose:
10mg/kg/day
on day 1 then 5mg/kg/day

22.39 Mild GI upset, Headache

3 GATIFLOXACIN + 
PREDNISOLONE

GATE-P EYE DROPS Eye Drop One / two drop in the affected 
eyes

33.50 Fluid retention, alteration in glucose 
tolerance, increased appetite, high 
blood pressure

ANTI-ASTHMA, DECONGESTANTS , OTHER DRUGS

ANTI-BACTERIALS

1

3 DOXOLIN-SR-400mg TABLET

1

Tablet The recommended dose is up to 
1,200 mg/day.

Dizziness, Fatigue5 mg orally once a day in the 
evening
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4 TRAVOPROST TRAVO-Z-3ml EYE DROPS Eye Drop The recommended dosage is one 
drop in the affected eye(s) once 
daily in the evening.

540.00 Blurred vision
Eye pain
Dry eyes
Redness of the eye
Burning or itching of eyes
Eye discharge
Headache

5 MOXIFLOXACIN (0.5 %W/V) 
+ DEXAMETHASONE (0.1 
%W/V)

MOXIGRAM-D-5ml EYE DROPS Eye Drop One / two drop in the affected 
eyes

64.00 Blurred vision
Dry eyes
Headache
Eye irritation and discomfort
Dizziness Blurred vision

CLINDAMYCIN FACECLIN-AT-15gm GEL GEL 199.50

CLAMIN-300mg/2ml 
INJECTION(CLINDAMYCIN)

Injection 108.00

7 PIPERACILLIN & 
TAZOBACTAM

PIPTUM- 4.5gm- 
INJECTION(PIPERACILLIN&TAZ
OBACTAM

Injection Adult: 2.25- 4.5 g IV 6 hrly 398.00 GI disturbance, hypokalemia,  
hyponatremia, platelet dysfunction

8 ISONIAZID SOLONEX-300mg TABLET 
(ISONIAZID)

Tablet Adult: PO Each tab contains 
rifampicin 120 mg, isoniazid 50 
mg and pyrazinamide 300 mg: 
<40 kg: 3 tab/day; 40-49 kg: 4 
tab/day; 50-64 kg: 5 tab/day; ≥65 
kg: 6 tab/day.

GI symptoms,pseudomembranous 
colitis; flushing and itching  w/ or w/o 
rash, urticaria, pruritus, erythema, 
rash; hepatitis;  thrombocytopenia w/ 
or w/o  purpura, eosinophilia, 
leucopenia, oedema, muscle weakness, 
loss of  tendon reflexes, paraesthesia, 
myopathy; vertigo, polyneuritis; 
occasional menstrual cycle 
disturbances. Flu-syndrome

9 LINEZOLID LINID-300ml INFUSION 
(LINEZOLID)

Injection Adult: PO  400 mg 12 hrly  
PO/IV600 mg 12 hrly 

504.70 Reversible myelosuppression  (e.g. 
leucopenia, 
thrombocytopenia,  anaemia,
pancytopenia); headache, fever,
convulsions and seizures, rashes,
dizziness, nausea and vomiting, 
metallic taste, insomnia,
constipation, diarrhoea, 
abdominal pain, skin disorder,
cough, pharyngitis

Diarrhea, skin rash, fever, swollen 
glands, flu-like symptoms, muscle 
aches, severe weakness

6 Adult dose: 600 -1800 mg per 
day  in four divided doses i.m 
/i.v: 300 - 2400 mg/day
in 2-4 divided doses child <1 
mth: 15-20mg/kg
/day  in 3-4 divided doses 
child>1mth: 20-40mg/kg/
day in 3-4 divided doses
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10 LEVOFLOXACIN LOXOF-500mg TABLET Tablet Once daily with or without food 8.47 Diarrhea
Abdominal pain
Confusion
Fever
Redness of skin
Change in taste
Constipation
Dizziness
Headache
Nausea or vomiting

POVIDONE -IODINE DREZ SPRAY-40gm Spray 117.13

CIPLADINE OINTMENT-125GM-
003

Ointment 69.90

12 CEFPODOXIME,OFLOXACIN CEPODEM-O TABLET Tablet Three times a day Upset stomach or throwing up. Many 
small meals, good mouth care, sucking 
hard, sugar-free candy, or chewing 
sugar-free gum may help. Loose stools 
(diarrhea).

13 FOSFOMYCIN 
TROMETHAMINE

MONUROL-SACHET Sachet 1 packet (sachet) as a single 
dose. Mix this drug with water 
before taking it. Pour the 
contents of 1 packet (sachet) into 
a half glass (4 ounces or 120 
milliliters) of cold water and stir 
to dissolve. Do not use warm or 
hot water. Drink all of the 
mixture right away.

380.00 Nausea, diarrhea, headache, vaginal 
discomfort, or dizziness may occur

Skin irritation, Severe allergic reaction11 Topical: Clean affected area.
Apply small amount topically to 
affected area 1—3 times daily.
May cover with sterile bandage.
Do not use for longer than 1 
week.                                   
Pessary: one pessary for a period 
of 7 days Gargle:Adults, elderly 
and children over 6 years of age: 
Use undiluted with an
equal volume of warm 
water.Gargle or rinse with up to 
10ml for up to 30 seconds 
without swallowing. Repeat up to 
four times daily, for up to 14 
consecutive days. Not to be used 
in children of 6 years and under.
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14 CEFUROXIME CEROXIM-500mg TABLET Tablet The recommended dose range is 
125mg to 3gms day

35.60

CEROXIM-250mg TABLET Tablet 19.80

S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
1 RITUXIMAB CYTOMAB* 500mg/50ml-

INJECTION (RITUXIMAB)
Injection One Vial of 50ml of concentrate 

for solution for infusion
For intravenous administration 
after dilution

28000.00

ENFIERA-500mg 
INJECTION(RITUXIMAB)

Injection 28000.00

2 CYLOPHOSPHAMIDE ENDOXAN-50mg TABLET 
(CYCLOPHOSPHAMIDE)

Tablet Malignancies Low dose    
regimen: 2-6 mg/kg/wk in
divided doses.
Moderate dose regimen: 10-15 
mg/kg
/wk; high dose regimen: 20-
40mg/kg

4.00 Congestive heart failure; leucopenia
poor wound healing; anorexia.
Nausea, vomiting; alopoecia; oral
mucosal ulceration; anemia
thrombocytopenia,
nonhaemorrhagic cystitis.

3 VINBLASTINE CHEMOBLAST-10MG/10ml- 
INJECTION (VINBLASTINE)

Injection Once weekly. 1st dose: 3.7mg/ml 
as a single dose, continue to 
increase dose by increments

201.50 Nausea. Vomiting. Decreased appetite. 
Decreased white blood cell count. 
Diarrhoea.

4 ERLOTINIB ERLIB-150mg(ERLOTINIB)-30S Tablet once daily 3380.10 Diarrhea, dry skin, muscle/joint pain, 
mouth sores, unusual eyelash growth, 
or eye dryness/redness/irritaton may 
occur

Diarrhea, Chills, Headache, Itching of 
vagina or genital area
Chest pain
Difficult or painful urination
Shortness of breath

ANTI-CANCER

Low blood pressure
Nausea and Vomiting
Chills and fever
Abdominal pain
Decrease in white blood cells and 
platelets
Itching
Infections
Headache
Muscle aches and pain
Cough
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5 ETOPOSIDE ETOPLAST-100mg*/5ml-
INJECTION (ETOPOSIDE)

Injection 131.00

ETOPLAST-50mg CAPSULE(12s)-
(ETOPOSIDE)

Capsule 585.00

6 METHOTREXATE ONCOTREX-7.5mg TABLET Tablet Tab: 2.5 - 30 mg/day 11.91 Ulceration of the mouth and GI    
disturbances (e.g. stomatitis and
diarrhoea), bone marrow depression,
hepatotoxicity, renal failure, skin
reactions, alopecia, ocular irritation,
arachnoiditis  

7 CARBOPLATIN KEMOCARB-450mg/45ml-
INJECTION (CARBOPLATIN)

Injection Adult(Previously untreated 
patient):400mg/m² as single short 
term IV infusion over 15-60min. 
If previously treated reduce 
initial dosage by 20-25%(300-
320mg/ml)

2433.82 Pain at the injection sites, Low WBC 
and Platelet counts, Fever and chills.

8 TRAZTUZUMAB CANMAB-440mg INJECTION 
(TRAZTUZUMAB)

Injection 6 mg/kg as an intravenous 
infusion over 30-90 minutes 
every three weeks.

59981.60 Fever
Headache
Nausea and Vomiting
Tiredness and weakness
Shortness of breath
Diarrhea
Reduction in blood cell count
Infections

9 DACARBAZINE ZICARB-200mg- INJECTION 
(DACARBAZINE)

Injection 215.00

ZICARB-500mg- INJECTION 
(DACARBAZINE)

Injection 470.45

Testicular cancer- Adult: IV- The 
recommended dose is 50-100 
mgm 2day from days 1-5. Small 
cell lung cancer- The 
recommended dose is 35 mgm 
2day for 4 days to 50 mgm 2day 
for 5 days. May repeat course 3-
4 weekly.

Stay away from people with infections, 
colds, or flu. Anemia, low white blood 
cell count, and low platelet count. 
Feeling tired or weak. Upset stomach 
or throwing up. Many small meals, 
good mouth care, sucking hard, sugar-
free candy, or chewing sugar-free gum 
may help. Loose stools (diarrhea). 
Irritation or swelling where the shot 
was given. Hair loss

Nausea 
Vomiting
Injection site pain
Leukopenia
Thrombocytopenia

150 mg/m² IV a Day for 5 days,  
OR  
375 mg/m² IV on Day 1; repeat 
every 15 Days
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10 IMATINIB CHEMOTINIB-400mg 
TABLET(IMATINIB)

Tablet 400 mg  a Day Neutropenia 
Nausea 
Muscle cramps
Musculoskeletal pain 
Thrombocytopenia, Rash

11 PACLITAXEL 
NANOPARTICLE

NANOXEL-300mg/15ml- 
INJECTION (PACLITAXEL 
NANOPARTICLE)

Injection Adult:135mg/ml infused over 24 
hr and repeat at 3 weeks 
intervals.

19621.55 Difficult or painful urination, 
Dizziness when getting up suddenly 
from a sitting position, Fever and 
chills.

12 ZOLEDRONIC ACID OSTEOMET-4mg INJECTION 
(ZOLEDRONIC)

Injection 387.50

ZOBONE-4mg-INJECTION 
(ZOLEDRONIC ACID)

Injection 2500.00

13 CURCUMA LONGA ADCUMIN-CAPSULE(60S) Capsule 12 g/day over 3 months Nausea
Gastric irritation
Stomach upset

14 PROCARBAZINE P-CARZINE-50mg-
CAPSULE(PROCARBAZINE)

Capsule 2-4 mg/kg/day in single or 
divided doses for 7 days; 
increase dose by 4-6 mg/kg/day 
until maximum response 
obtained or WBC<4,000 
cells/mm³ or plateletes<100,000 
cells/mm³; reduce dosage to 1-2 
mg/kg/day after maximum effect 
obtained  
Alternatively, 100 mg/m² PO 
Day for 7-14 days of each 28 day 
cycle in combo with other 
antineoplastics 

33.70 Constipation
Hair loss
Dry mouth
Increased urination
Chest pain
Headache

S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
1 CILOSTAZOL CILOBID-100mg TABLET Tablet 100 mg bid 12.20 Dizziness, palpitations, diarrhoea, 

abnormal stools; pain, infection; 
peripheral oedema,  

2 FONDAPARINUX SODIUM FONDAFLO-2.5mg/0.5ml 
INJECTION (FONDAPARINUX 
SODIUM)

Injection The usual dose is 2.5 mg once a 
day, injected at about the same 
time each day. If there is  kidney 
disease, the dose may be reduced 
to 1.5 mg once a day.

784.50 Bleeding, Anemia (low number of red 
blood cells).

ANTI-COAGULANTS AND THROMBOLYTIC

Headache, Back pain, Musculoskeletal 
(bone, muscle or joint) pain, 
Indigestion, Heartburn, Diarrhoea.

Adult: 4-5mg as a single infusion 
over at least 15 min. Retreatment 
after atleast 7 days  if necessary.
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3 BOVINE-DERIVED GELATIN 
MATRIX 

FLOSEAL-5ml Injection  The mixing accessories include 
a syringe, a Luer
connector, a small bowl, and a 5 
mL syringe with needle attached. 
The mixing accessories are 
included to facilitate the 
reconstitution and
mixing of the Thrombin into the 
Gelatin Matrix

14990.00  Gelatin-based hemostatic agents may 
serve as a nidus for infection and 
abscess
formation and have been reported to 
potentiate bacterial growth.
• Giant cell granulomas have been 
observed at implant sites when used in 
the brain.
• Compression of the brain and spinal 
cord resulting from the accumulation 
of sterile fluid have been observed.
• Multiple neurologic events were 
reported when absorbable gelatin-
based hemostatic agents were used in 
laminectomy operations, including 
cauda equina syndrome, spinal 
stenosis, meningitis, arachnoiditis, 
headaches, paresthesias, pain, bladder 
and bowel dysfunction, and 
impotence.
• The use of absorbable gelatin-based 
hemostatic agents during the repair of 
dural defects associated with 
laminectomy and craniotomy 
operations, has been associated with 
fever, infection, leg paresthesias, neck 
and back pain, bladder and bowel
incontinence, cauda equina syndrome, 
neurogenic bladder, impotence, and 
paresis.
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4 CEREBROPROTEIN 
HYDROLYSATE

CEREBION-INJECTION Injection 10 to 20 days of continuous daily 
usage of the required dosage of 
cerebroprotein hydrolysate, 
based on the patient's age and 
illness. The usual dosage is 60 to 
180 mg of cerebroprotein 
hydrolysate.  For preparing the 
infusion, the first required dose 
of cerebroprotein hydrolysate 
should be dissolved in 10 ml of 
sterile Water for Injection, which 
can be further diluted in 250 ml 
of normal saline.

990.00 Injection site reactions (pain, swelling, 
redness), Sweating, Headache, 
Dizziness, Nausea

5 DABIGATRAN DABIGO-110mg TABLET Tablet  110 mg  BID Constipation
Belching
Nausea
Black or tarry stools
Vomiting
Cough
Dizziness
Loss of consciousness
Fast/irregular heart beat

6 TRANEXAMIC ACID TRANESMA-15gm GEL Gel 2 or 3 times a day 218.00 Headache. Back pain. Muscle pain. 
Nose stuffiness.

7 TENECTIPLASE TENECTASE-20mg-
INJECTION(TENECTIPLASE)

Injection Tenecteplase is for intravenous 
administration only. The 
recommended total dose should 
not exceed 50 mg and is based 
upon patient weight

28900.00 Fever
Headache
Nausea and Vomiting
Tiredness and weakness
Shortness of breath
Diarrhea
Reduction in blood cell count
Infections

ELAXIM-40mg(TENECTEPLASE)-
INJECTION

Injection Less than 60 kg: 30 mg IV bolus 
administered over 5 seconds.

43900.00 Bleeding or bruising of any kind, 
especially around the place of injection
collection of blood under skin
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S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
1 DULOXETINE HCL DUZELA-20mg CAPSULE Capsule GI upset, CNS toxicity, agitation, 

insomnia, raise in BP

DUZELA-30mg TABLET Tablet

DUVANTA-20mg TABLET Tablet 8.00

2 DULOXETINE & 
METHYLCOBALAMIN

DUZELA-M-20mg CAPSULE Capsule Usually 1 or 2 times a day with 
or without food

8.80 Dizziness, confusion, mood swings, 
headache, tiredness, diarrhea, sleep 
changes

3 DESVENLAFAXINE 
EXTENDED RELEASE 

D-VENIZ-50mg TABLET Tablet Once daily 13.00 Headache, tiredness, sleep changes, 
and brief feelings similar to electric 
shock.

4 FLUPENTIXOL & 
MELITRALEN 

FLITRA-TABLET Tablet Adults: Usually 2 tablets daily: 
morning and noon. In severe
cases the morning dose may be 
increased to 2 tablets. Elderly 
patients: 1 tablet in the
morning. Maintenance dose: 
Usually 1 tablet in the morning. 
In case of insomnia and severe
restlessness additional treatment 
with sedative in the acute phase 
is recommended

5.50 Restlessness, insomnia,
hypomania reported, rarely dizziness, 
tremor, visual disturbances, headache,
hyperprolactinaemia

5 TOFISOPAM TOFICALM-50mg TABLET Tablet 50–300 mg per day divided into 
three doses.

12.80 Nausea stomach discomfort fever dry 
mouth skin rash sleeplessness 
headache vomiting drowsiness

40-60 mg/day PO initially (in 
single daily dose or divided 
q12hr for 1 week if patient needs 
to adjust to therapy)
For some patients, consider 
starting at 30 mg day for 1 week, 
to allow patients to adjust to 
medication before increasing to 
60 mg day
Target dosage: 60 mg/day PO; 
not to exceed 120 mg/day

ANTI-DEPRESSANTS
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S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
1 DOMPERIDONE & 

NAPROXEN SODIUM TAB
NAXDOM-500mg TABLET Tablet Usually 2 or 3 times a day 7.20

NAXDOM-250mg TABLET Tablet

2 ONDANSETRON VOMIKIND MD-4mg TABLET Tablet 4 mg orally 3 times a day Headache
Constipation
Fatigue
Painful urination
Fever
Dry mouth
Anxiet

ZOFER-30ml SYRUP Syrup 2mg syrup every 12 hours 35.16 Headache, feeling tired or weak, hard 
stools (constipation)

S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
LACOSAMIDE LACOSET-100mg TABLET Tablet

LACOXA-10mg/20ml- INJECTION Injection Infuse IV over 15-60 min; 30-60 
min preferable, and should be 
used when a 15 min 
administration is not required

201.00

2 GABAPENTIN, 
METHYLCOBALAMIN

GABANEURON-100mg TAB Tablet Dose: 300mg to 600mg about 
three times a day. 

8.14 Dizziness, Sleepiness, Tiredness, 
Uncoordinated body movements.

3 LEVETIRACETAM LEVIPIL-1000mg TABLET Adult: 500 mg BD -  3g OD 25.00

LEVERA-500mg TABLET 500 mg orally or IV twice a day 12.96

LEVERA-750mg 
TABLET(Levetiracetam)

750 mg orally or IV twice a day

LEVEPSY 500 MG TABLET 500 mg orally or IV twice a day 9.91

4 PREGABALIN MAXGALIN-50mg CAPSULE Capsule Adult: PO Adjunct in partial    8.90

MAXGALIN-75mg TABLET Tablet Seizures Initial: 150 mg/day, 13.80

Somnolence, asthenia, dizziness, 
vertigo, depression, emotional 
instability, hostility,

Somnolence, dizziness, headache, 
diplopia, blurred vision, vertigo, 
fatigue, irritability, arthralgia

1 Feeling lightheaded, sleepy, having 
blurred eyesight, or a change in 
thinking clearly

ANTI-EPILEPTICS

ANTI-EMETIC

Tablet

Upset stomach, nausea, heartburn, 
headache, drowsiness, or dizziness 
may occur
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PREGABALIN & 
NORTRIPTYLINE

GABAWIN-NT TABLET Tablet May increase to 300 mg/day 
after a week. Anxiety 
Initial:150mg/day, may increase 
in increments of 150 mg weekly. 
Max:600mg/day.Neuropathic  
pain Initial: 150 mg/day, may  
increase to 300 mg/day after   3-
7 days. Max: 600 mg/day after a 
7-day interval.

15.00

AXOGURD-NT-TABLET Tablet Usually 1 to 4 times daily 15.59

6 PREGABALIN, 
METHYLCOBALAMIN

MAXGALIN-M-75mg TABLET Tablet 50 mg taken three times per day                                              
Adult: 75–150 mg taken two 
times per day, or 50–100 mg 
taken three times per day (for a 
total of 150–300 mg per day).

14.00 Difficulty in breathing
Chest tightness
Chills
Severe diarrhea
Swelling of face, lips, eyelids, tongue, 
hands and feet 
Blurred or double vision
Dizziness

7 SODIUM VALPROATE ENCORATE-200ml SYRUP  Syrup 122.21

VALPROL-CR-300mg TABLET Tablet 6.35

VALPROL-CR-200mg TABLET Tablet 4.23

S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
1 FLUCONAZOLE FZHH-150mg TABLET Tablet Adult: 100 - 400 mg OD Paed: 6 - 

12 mg/kg/day OD
12.40 GI upset, Headache Taste perversion, 

HS reaction. Headache, Cutaneous 
rash, Anaphylaxis, Dry mouth, 
Alopecia, Seizure, Dizziness, Tremors.

2 PERMETHRIN HHMITE-75gm SOAP Soap Twice daily 138.00 Itching, Scalp irritation. Skin irritation.

5

Dosage should start at 600 mg 
daily increasing by 200 mg at 
three day intervals until control is 
achieved. This is generally 
within the dosage range 1000 mg 
– 2000 mg per day,

GI upset, drowsiness, ataxia & tremor 
Feeling lightheaded, sleepy, having 
blurred eyesight, or a change in 
thinking clearly. Avoid driving and 
doing other tasks or actions that call 
for you to be alert or have clear 
eyesight until you see how this drug 
affects you

ANTI-FUNGALS

Drowsiness, dizziness, dry mouth, 
blurred vision, constipation, weight 
gain, or trouble urinating may occur
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S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
1 CETRIZINE HCL CETZINE-10mg TABLET Tablet Adult: 10 mg OD, Paed: children 

>6 yrs 5-10mg 
1.73 Dizziness, dry mouth, GI upset, 

disturbed coordination, confusion

S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
1 BENIDIPINE BENLONG-4mg TABLET Tablet 2-4 mg once daily, up to 8 mg 

once daily if needed.
7.80 Headache, facial flushing, vomiting, 

palpitation, dizziness, lightheadedness 
and malaise.

2 MOXONIDINE MOXON-0.2mg TABLET Tablet Take one tablet (200 
micrograms) daily, in the 
morning.

Dryness in mouth, Headache, Rash, 
Dizziness, Back pain, Insomnia 
(difficulty in sleeping), Sleepiness, 
Vomiting, Weakness, Nausea, 
Dyspepsia, Diarrhea, Vertigo

3 TELMISARTAN TELMIDUCE-20mg TABLET Tablet 1.50

TELMIGET-40mg TABLET Tablet 5.75

4 AMLODIPINE+TELMISARTA
N 

TELMIDUCE-AM TABLET Tablet once daily doses of 20 to 80 mg 
while amlodipine is effective in 
doses of 2.5 to 10 mg.

Swelling of ankles or feet
Difficulty in breathing
Dizziness
Back pain
Redness of face, neck, arms and chest
Muscle pain

5 PRAZOSIN PRAZOPRESS-XL-5mg TABLET Tablet 0.5 mg bid or tid 11.80 During cataract surgery, Intraoperative 
Floppy Iris Syndrome(IFIS)may occur. 
Postural hypotension, syncope, 
tachycardia, palpitations, lackofenergy 
dzziness,

6 PROPRANOLOL CIPLAR-LA-20mg TABLET* Tablet 40 - 80 mg BID 12.60 Bradycardia, hypotension, syncope, 
shock, angina 
pectoris.Lightheadedness, giddiness, 
ataxia, dizziness, irritability, 
sleepiness, hearing loss, and visual 
disturbances to vivid dreams, 
hallucinations, and confusion.

Initial dose: 40 mg orally once a 
day
Maintenance dose: 40 to 80 mg 
orally once a day                                       

Hypotension, tachycardia, 
bradycardia, muscle cramps

ANTI-HYPERTENSIVE

ANTI-HISTAMINE
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S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
1 IVERMECTIN IVREA-0.5%-30ml SHAMPOO Shampoo Apply ivermectin shampoo only 

to dry hair and scalp. Use enough 
lotion (up to 1 tube) to 
completely coat and cover all of 
your hair from the roots to the 
ends and all of your scalp. Leave 
it on for a full 10 minutes, then 
rinse off with water. Children 
should have an adult apply this 
medication for them. After using 
this medication, wait 24 hours 
before applying shampoo to hair 
and scalp.

95.00 Facial swelling
Increased heart rate
Orthostatic hypotension (sudden 
lowering of blood pressure on 
standing)
Peripheral edema.

S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
SYNCAPONE-50mg TABLET Tablet 7.75

SYNCOPANE-100mg TABLET Tablet 9.00

SYNCAPONE-150mg TABLET Tablet

S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
1 RISPERIDONE ORAL 

SOLUTION 60ML
RISDONE-60ml SYRUP Syrup Adult:2.-12 mg/day 117.60 Increase in prolactin levels , postural 

hypotension, parkinsonism.

2 ARIPIPRAZOLE ARPIZOL-2mg TABLET Tablet Adult: 10 mg or 15 mg once 
daily

4.90 GI disorders, headache, anxiety, wt 
gain, insomnia, lightheadedness, 
drowsiness.

ANTI - PARASITIC

ANTI-PARKINSONISM

1

ANTI-PSYCHOTICS

Diarrhea, nausea, vomiting, dizziness, 
lightheadedness, drowsiness, stomach 
upset, loss of appetite, trouble 
sleeping, headache, or dry mouth may 
occur. If any of these effects persist or 
worsen, tell your doctor or pharmacist 
promptly.

usually 3 to 4 times a day. Take 
only one tablet for each dose

LEVODOPA, CARBIDOPA, 
ENTACAPONE
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S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
PANTOPRAZOLE SODIUM PANDIFF IV-40mg INJECTION 46.78

PANZO-40mg TABLET 
(PANTOPRAZOLE)

8.80

RBP P I.V- 40mg- INJECTION 
(PANTOPRAZOLE)

48.00

ZEPOXIN-40mg INJECTION 46.00
2 RABEPRAZOLE RAB ZE-20mg 

TABLET(RABEPRAZOLE)
Tablet Adult:20 mg OD , 20 mg orally 2 

times a day
7.03 GI upset, headache, dry mouth 

confusion, drowsiness

3 RABEPRAZOLE  + 
DOMPERIDONE

RAB Z DSR-TABLET 
(RABEPRAZOLE+DOMPERIDONE
)

Tablet usually 1 to 2 times daily 9.30

4 DOMPERIDONE & 
ESOMEPRAZOLE

SOMPRAZ-D-20mg CAPSULE Capsules usually 1 to 2 times daily 8.30 Nausea, bloating, or gas may occur 
headache, diarrhea, nausea, flatulence, 
stomachpain, constipation, dry mouth

5 SODIUM BICARBONATE UDOSIS-500mg TABLET(NAHCO3) Tablet Parenteral:
50 to 150 mEq sodium 
bicarbonate diluted in 1 L of 
D5W to be intravenously infused 
at a rate of 1 to 1.5 L/hour.
Oral:
325 to 2000 mg orally 1 to 4 
times a day. One gram provides 
11.9 mEq (mmoL) each of 
sodium and bicarbonate.

3.00 Frequent urge to urinate
headache (continuing)
loss of appetite (continuing)
mood or mental changes
muscle pain or twitching
nausea or vomiting

S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
1 SOFOSBUVIR & 

DACLATASVIR
HEPCINAT PLUS-TABLET(28s) Tablets 60 mg orally once a day Fatigue

Headache
Nausea
Insomnia (difficulty in sleeping)
Anemia (low number of red blood 
cells)

Injection, Tablet

ANTI-ULCER

GI upset, headache, dry mouth 
confusion, drowsiness

1

ANTI-VIRAL

40 mg orally once daily 40 mg 
via IV infusion once a day, given 
over at least 2 minutes OR over 
15 minutes
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2 GANCICLOVIR     VIRSON GEL Gel five times a day 111.00 Chills, headache, shortness of breath
diarrhea, abdominal and stomach pain, 
nausea and vomiting, back pain
seizures, swelling of legs, itching, 
decreased urine output.

3 TENOFOVIR (300MG) TERAVIR-300mg TABLET Tablet 300mg-once daily          paed: 
8mg/kg daily

43.67 Nausea, stomach pain, diarrhea, 
depression, headache, dizziness, 
weakness, trouble sleeping, itching or 
rash.

S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
1 CEREBROPROTEIN 

HYDROLYSATE FOR 
INJECTION 60MG

CEREBION-INJECTION Injection It is given in a dose of 60 -180 
mg once daily for 10 - 20 days. It 
should be slowly perfused in 250 
ml saline in 60 - 120 minutes. 
Maintenance doses (30 mg) can 
be given by intramuscular route. 
Dose of antidepressants should 
be reduced if used with 
cerebroprotein hydrolysate

990.00 Headache
Nausea and vomiting
Fever
Confusion
Hallucinations
Increased sweating
Diarrhea

PRAMIPEX-0.25mg TABLET Tablet Three times a day 7.30

PRAMIPEX-0.5mg TABLET Tablet 11.60

PRAMIPEX-1mg TABLET Tablet 16.00

PRAMIPEX-0.125mg TABLET Tablet 4.70

ROPINIROLE ROPARK-0.25mg TABLET Tablet 5.60
ROPARK-0.5mg TABLET Tablet 8.10
ROPARK-1mg TABLET Tablet 12.50
ROPARK-2mg TABLET Tablet 18.00

TOPIRAMATE TOPIROL-25mg TABLET Tablet 7.70

TOPIROL-50mg TABLET Tablet 12.20
TOPIROL-100mg TABLET Tablet 21.40

Somnolence
Fever
Cognitive problems
Infection
Flushing

25-50 mg/day PO initially; 
increase by 25-50 mg/day at 
weekly intervals to 100-200 mg 
q12hr

With or without food, usually 3 
times a day

Nausea, vomiting, constipation, 
dizziness, drowsiness, weakness, 
unusual sweating, headache, and dry 
mouth may occur

Nausea, dizziness, drowsiness, 
lightheadedness, trouble sleeping, 
constipation, headache, or dry mouth 
may occur

4

2

3

CNS - OTHERS

PRAMIPEXOLE 
DIHYDROCHLORIDE 
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RASAGILINE RASALECT-1mg TABLET Tablet 14.00

RASALECT-0.5mg TABLET Tablet 8.00

6 EDARAVONE ARAVON-20ml-INJECTION Injection Initial treatment cycle: 
Administer 60 mg as an IV 
infusion over 60 minutes qDay 
for 14 days, followed by a 14-
day drug-free period
Subsequent treatment cycles: 
Administer 60 mg as an IV 
infusion qDay over 60 minutes 
on 10 of 14 days, followed by a 
14-day drug-free period

580.00 Headache
red, itchy, or scaly rash

7 ALPHA LIPOIC ACID 
,BENFOTIAMINE,  
METHYLCOBALAMIN

REJUNEX CD3-TABLET Tablet The best dose for neuropathy is 
600 mg daily. Between 50 to 100 
mg is sufficient for antioxidant 
purposes. You can buy it in 
doses of 30 to 100 mg tablets

21.50 Nausea; or skin rash

8 VITAMIN D3 ORAL 
SOLUTION

ARACHITOL-NANO-5ml ORAL 
SOLUTION

Oral Solution 0.25-1microgram/day 65.12 Arachitol is oral solution (pain, 
swelling, redness).

9 TETRABENAZINE TABLETS REVOCON-TABLET Tablet 12.5 mg PO qDay initially; after 
1 week, the dose should be 
increased to 12.5 mg q12hr

26.00 Fatigue
Depression
Dizziness
Headache
Shortness of breath
Anxiety

0.5 mg PO qDay initially, may 
increase to 1 mg/day if needed 
and tolerated

Dizziness, drowsiness;
sleep problems (insomnia), strange 
dreams;
involuntary muscle movements;
loss of appetite, weight loss;
indigestion, stomach pain, nausea, 
vomiting, constipation;
joint pain or stiffness;
swelling in your hands or feet;
dry mouth, cough.

5
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10 BOTULINUM TOXIN -A BOTOX- 50 IU INJECTION Injection BOTOX should be administered 
within 24 hours after 
reconstitution. During this time 
period, unused reconstituted 
BOTOX should be stored in a 
refrigerator (2° to 8°C) for up to 
24 hours until time of use. 
BOTOX vials are for single-dose 
only. Discard any unused portion

12622.00 Headache
Injection site pain
Tiredness
Neck pain
Dryness in mouth

11 CEREBROLYSIN CEREBROLYSIN-INJECTION Injection Cerebrolysin was administered 
as intravenous infusion in daily 
dose of 15 ml during 21 days

880.00 Loss of appetite
Headache
Fever
Lower back pain
Shortness of breath
Chills

12 PYRIDOSTIGMINE DISTINON-TABLET Tablet Tablets/syrup: 600 mg/day 
spaced to provide maximum 
relief

7.78 Nausea and Vomiting
Diarrhea
Abdominal cramps
Increased salivation
Weakness
Muscle cramps
Skin Rash
Dizziness and Drowsiness

13 KHELLIN EXTRACT 
L-PHENYLALANINE 
L-TYROSINE 
GARLIC 
FICUS HISPIDA
PICORRHIHIZA KUORRA 
PIPER LONGUM
ZINGIBER OFFICINALE 
ELA
CUMINUM CYMINUM
CHOCORI

VITANEXT-TABLET Tablet The usual adult dose is 1 to 2 (30 
to 120 mg Pyridostigmine) to be 
taken five to six times daily

Feel sick, experience vomiting, 
diarrhoea or stomach cramps and you 
may produce more saliva than usual

14 GABAPENTIN, 
METHYLCOBALAMIN

GABANEURON-100mg TABLET Tablet Three times a day 8.14 Nausea and vomiting
Diarrhea
Headache
Skin rash
Chest pain and discomfort
Dizziness
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S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR

1 FRUSEMIDE + POTASSIUM 
CHLORIDE

DIUCONTIN-K-20mg TABLET Tablet The usual dose is 2 to 3 tablets a 
day.

4.28 High blood levels of potassium 
(which can cause an abnormal 
heartbeat) itching and skin rashes 
(nettle rash).

2 TADALAFIL TAZZLE-20mg TABLET Tablet 20 mg once daily 53.80 Headache, flushing,  angina 
pectoris, respiratory tract 
infection, AV block, migraine, 
syncope, tachycardia, postural 
hypotension, MI, cerebral 
thrombosis

S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
1 MENOTROPHIN HUMOG-150IU-INJECTION Injection Three equal doses of HUMOG 

HP are given on alternate days
1272.00 In  female, a local reaction at the 

injection site, fever and arthralgia have 
been observed in rare cases.
In the male, a combined treatment with 
HUMOG HP

2 COENZYME Q10, 
DEHYDROEPIANDROSTERO
NE (MICRONIZED) & 
MELATONIN 

OVARES PLUS-TABLET Tablet Heart failure Adult: 50-150 mg 
daily in 2-3 divided doses. 
Angina Adult: 150-600 mg daily 
in divided doses. Periodontal 
disease Adult: 25 mg bid.

47.00 Drowsiness, change in sleep pattern 
and headache

3 DYDROGESTERONE TAB DUPHASTAN-10mg TABLET Tablet Duphaston 10 mg tablets once or 
twice daily with or without food

62.35 Depression
Mood swings
Difficulty in falling asleep
Headache
Dizziness
Drowsiness

4 TESTOSTERONE 
ENANTHATE 

TESTOVIRON-250mg INJECTION Injection Usually every 1 to 4 weeks 311.60 Nausea, vomiting, headache, skin 
color changes, increased/decreased 
sexual interest, oily skin, hair loss, and 
acne may occur. Pain and redness at 
the injection site may also occur

CVS - OTHERS

HORMONES & THEIR ANTAGONIST
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5 FSH SITRODIN-75 IU INJECTION(FSH 
75 IU)

Injection The recommended dose is 150 
IUday for 5 days, increased up to 
450 IUday for up to 12 days.

1044.90 Headache, nausea, vomiting, mild 
stomach/abdominal pain, bloating, 
redness/pain at the injection site, or 
breast tenderness/pain may occur

6 DEXAMETHASONE AURADEX-8mg TABLET 
(DEXAMETHASONE)

Tablet 0.75-9 mg/day in 2-4 divided 
doses

6.00 Peptic ulceration, acne 
eruptions,glaucoma, osteoporosis

7 DINOPROSTONE DINOFIRST-2mg TABLET Tablet 500 mcg, may repeat 6 hr later if 
needed. Max: 1.5 mg/24 hr. 

54.79 Hypersensitivity reactions, nausea, 
vomiting, diarrhoea, abdominal pain; 
flushing, shivering, headache, 
dizziness; hypertension; convulsions, 
ECG changes

8 FLUNARIZINE MIGRANEX-10mg TABLET

DIHYDROCHLORIDE 

MEDROXY  EMILY IUS 2664.00
PROGESTERONE

ACETATE

10 MISOPROSTOL MISOPROST*-25mcg TABLET Tablet 200-800 mcg/day in 2-4 divided 
doses 

18.30 Diarrhoea, abdominal pain, dyspepsia, 
constipation, flatulence, nausea and 
vomiting; abnormal vaginal bleeding, 
cramps, increased uterine contractility, 
headache.

11 OXYTOCIN OXYTOCIN-1ml INJECTION Injection 10-40 u by infusion at a rate to 
control uterine atony

17.79 Transient hypotension, reflex 
tachycardia; nasal irritation, 
rhinorrhoea, lachrymation

12 METHYLPREDNISOLONE 
ACETATE

DEPOPRED-2ml INJECTION Injection The range of initial doses is 0.11 
to 1.6 mg/kg/day

67.12 Aggression or anger
Decreased urine output
Dizziness
Headache

9

4.97

Single insertion

Tablet 5-10 mg/day at bedtime Drowsiness. Rarely wt gain, headache, 
depression, gastric pain, dry mouth, 
insomnia, extrapyramidal reactions, 
galactorrhoea.

Depression, fluid retention. Fatigue, 
insomnia, dizziness, headache, 
nausea;breasttenderness; wt gain/loss, 
anorexia; cholestatic jaundice; pain at 
Inj site.

20 µg per day
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S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
1 PROPOFOL TROYPOFOL 10ML INJECTION Injection Adult: 1.5 - 2.5 mg/kg IV  upto 

15 mg/kg/hr Paed: 3 - 3.5 mg/kg 
upto 12.5 mg/kg/hr

98.00 Nausea, vomiting, hiccough, 
opthalmoplegia, anaphylaxis

2 VECURONIUM BROMIDE KROVEC-4mg-INJECTION Injection Adult: 80 - 100 mcg/kg
maintenance: 20 -30 mcg/kg
Paed: < 4mth : 10-20mcg/kg
> 4 mth: as in adults

135.00  Muscle weakness, paralysis, 
muscleatrophy (after long term use), 
hypersensitivity  reactions e.g urticaria 
and erythema.

3 ROPIVACINE ROPEE-7.5mg-20ml-INJ Injection 75-200 mg (15-30 mL of 0.5%-
1% solution)

173.90 Nausea, vomiting; headache, back 
pain; fever; itching; numbness or 
tingly feeling

4 THIOCOLCHICOSIDE + 
ACECLOFENAC

SPERONAC-MR-TABLET Tablet Muscle spasms Adult: Initially, 
16 mg daily. Intramuscular
Muscle spasms. Adult: Up to 8 
mg daily.

Photosensitivity reactions.

BACLOFEN EXTENDED 
RELEASE 

LIOFEN-XL-20mg TABLET 25.00

LIOFEN-XL-30mg 
TABLET(Baclofen)

6 IBUPROFEN, 
PARACETAMOL 
&CHLORZOXAZONE

FLEXON-MR-TABLET Tablet The recommended initial dose is 
500 mg 3-4 timesday. May 
reduce to 250 mg 3-4 timesday 
subsequently. Max: 750 mg 3-4 
timesday

1.84 Dry mouth, dizziness, drowsiness, 
lightheadedness, blurred vision, 
nausea, vomiting, and constipation.

7 DROTAVERINE 
HYDROCHLORIDE & 
PARACETAMOL 

DROTIN PLUS-TABLET Tablet 40-80 mg 3 timesday. 12.61 Difficulty in breathing, Allergic skin 
reaction, Swelling of face, lips, 
eyelids, tongue, hands and feet, Fall in 
blood pressure.

Sedation, drowsiness, ataxia, 
dizziness, headache, confusion, 
hallucinations, skin reactions, GI 
symptoms, enuresis.

 5 mg 3 times/day for 3 days,  
increased to 10 mg 3 times /day 
for 3 days

Tablet5

MUSCLE RELAXANTS, ANAESTHETIC & EMERGENCY
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8 FENTANYL CITRATE Verfen Injection Initial: 50-200 mcg followed by 
supplements of 50 mcg. Max: 
200 mcg. Admin lower infusion 
rates of 0.05-0.08 mcg /kg/min. 
Patients w/ assisted ventilation: 
Initial: 300-3,500 mcg (up to 50 
mcg/kg) followed by 
supplements of 100-200 mcg 
depending on response. Loading 
dose (alternatively via bolus): 
Approx 1 mcg/kg/min given for 
the 1st 10 min followed by 
infusion of approx 100 
ng/kg/min

46.00

9 BUPRENORPHINE MUTRANS-10mcg-PATCHES 
(BUPRENORPHINE)

Patches IM Anaesth premed 300 mcg. IV 
Perioperative analgesia 300-450 
mcg. IM/IV Moderate to severe 
pain 300-600 mcg 6-8 hrly.

995.00 Nausea, vomiting, 
dizziness, sweating and drowsiness.

S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
1 ACECLOFENAC, 

PARACETAMOL WITH 
SERRATIOPEPTIDASE 

PAIN OFF SP-TABLET Tablet The recommended dose is one 
tablet to be taken twice daily

9.00 Dizziness •nausea (feeling sick) 
•diarrhoea •increased liver enzymes in 
the blood

2 PARACETAMOL + 
ACECLOFENAC

PARAFENAC Z-
TABLET(ACECLOFENAC&PARAC
ETAMOL)

Tablets 1 tablet should be taken 1 - 2 
times daily 

4.50 Nausea,                                       
Vomiting,  Perforation,
GI ulceration,                              
Bleeding,
Bronchospasm,
Coagulopathy

NSAIDS & GOUT
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RIZATRIPTAN BENZOATE 
ORALLY DISINTEGRATING 

RIZANET-10MG STRIP Tablet 53.00

RIZANET-5MG STRIP 36.00

4 TRANEXAMIC ACID-
500MG+MEFENAMIC ACID-
250MG

TEXAKIND-MF TABLET Tablet The recommended standard dose 
is 2 to 3 tablets taken 2 to 3 times 
daily.

17.30 Nausea, vomiting, diarrhoea

5 DICLOFENAC SODIUM VOLITRA ENZO-TABLET Tablet 50 mg orally 2 or 3 times a day 
or 75 mg orally 2 times a day

15.50 It may cause dizziness and blurred 
vision

6 ALCOHOL 10 
%V/V+DICLOFENAC 4 %W/V

VOLITRA APS SPRAY-30ml Spray 100-200 mgday in divided doses 235.00 Itching,Headache,Drowsiness

7 DICLOFENAC (50 MG) + 
TOLPERISONE (150 MG)

TOLPERITAS-D-TABLET Tablet 100-200 mgday in divided doses. Abdominal pain, Diarrhea, Nausea and 
Vomiting, Skin Rash, Dry mouth

S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
1 CLONAZEPAM ZAPIZ-0.25mg TABLET Tablet Adult: 1.5 mg/day  Paed: 0.01 - 

0.03 mg/kg/day
Anorexia, loss of memory & 
coordination, tachycardia, hypotension 

2 ZOLPIDEM SOBRIUM-5mg TABLET Tablet Women: 5 mg orally once a day 
immediately prior to bedtime
-Men: 5 to 10 mg orally once a 
day immediately prior to bedtime
Maintenance dose: 5 to 10 mg 
orally once a day immediately 
prior to bedtime
Maximum dose: 10 mg/day

5.42 Unsteadiness
Confusion
Dizziness
Fast heartbeat
Drowsiness
Blurred vision
Dry mouth
Headache
Loss of appetite
Nausea or Vomitingxia, loss of 
memory & coordination, tachycardia, 
hypotension 

3 Rizatriptan dosage is 5 mg single 
dose in patients weighing less 
than 40 Kg and 10 mg single 
dose in patients weighing 40 kg 
or more

Chest pain Drowsiness Dizziness 
Shortness of breath Feeling of warmth 
or heat  Irregular heartbeat Itching 
Numbness Dry mouth Nausea and 
Vomiting Unusual tiredness and 
weakness

SEDATIVES AND HYPNOTICS
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S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
1 BACTERIUM SALMONELLA 

TYPHI
BIOTYPH-2.5ml-INJECTION Injection 0.5 ML 650.00 Headache, fever, rash, itching, 

abdominal pain, nausea, diarrhea, 
vomiting, anaphylactic reaction, nerve 
damage, muscle pain, hives (area of a 
skin being raised indicating an allergic 
reaction), sepsis and weakness

2 DIPHTHERIA, TETANUS, 
PERTUSSIS (ACELLULAR, 
COMPONENT), HEPATITIS B 
(RDNA), POLIOMYELITIS 
(INACTIVATED) AND 
HAEMOPHILUS 
INFLUENZAE TYPE B 
CONJUGATE VACCINE 
(ADSORBED)

HEXAXIM-INJECTION Injection 0.5 ML 3900.00 Injection-site pain, injection-site 
erythema, injection-site swelling 
Irritability Pyrexia (body temperature 
≥ 38.0°C)

3 VARICELLA-ZOSTER NEXIPOX-INJECTION Injection Each 0.5ml vial/dose 1779.00 Redness, itching, tenderness, swelling, 
bruising, or a lump where the shot was 
given;
low fever; or.
mild skin rash that looks like 
chickenpox (can occur up to 1 month 
after vaccination).

S.No GENERIC NAME BRAND NAME FORMULATION DOSE COST ADR
1 METHOXSALEN TOPICAL 

SOULUTION 
OCTAMOP-30ml LOTION Lotion It is applied on the skin along 

with ultraviolet-A irradiation
118.00 Chewing sugar-free gum may help. 

Sunburn. Skin irritation. Itching.

MISCELLANEOUS

VACCINE
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2 TACROLIMUS TACROVERA-0.1%-15ml LOTION Lotion Apply a thin layer over the 
affected skin twice daily.

530.00 High blood pressure. Kidney function 
that gets worse. Chance of getting an 
infection. Wash hands often. Stay 
away from people with infections, 
colds, or flu. Feeling dizzy. Rise 
slowly over a few minutes when sitting 
or lying down. Be careful climbing. 
Headache. Upset stomach 

3 CALCIPOTRIOL PASITREX-20gm OINMENT Ointment Apply 1-2 timesday 330.00 Skin Irritation

4 FLUOCINOLONE 
ACETONIDE+HYDROQUINO
NE+TRETINOIN

TRILUMA-15gm CREAM Cream Apply 3-4 timesday 495.00 Skin irritation.

5 FERROUS ASCORBATE & 
FOLIC ACID 

OROFER-XT-TABLET Tablet The most recommended dosage 
in adults is one-two tablets/ 
tablespoon right after a meal.

13.00 Vomiting, Nausea, Altered sleep 
patterns, Constipation, Flatulence, 
Anorexia

6 DICALCIUM MALATE, 
GLYCINE, VITAMIN D3 

DICAL-D TABLET Tablet Once daily 10.50 Rash; hives; itching; shortness of 
breath; wheezing; cough; swelling of 
face, lips, tongue, or throat

7 ALPHA LIPOIC ACID, 
BENFOTIAMINE,CHROMIUM 
PICOLINATE,FOLIC 
ACID,INOSITOL,MECOBALA
MIN

BENFOMET FORTE TABLET Tablet 100 mg 4 timesday. 22.50 Allergic reactions, Heart disease, Low 
blood sugar levels, Thyroid disorder, 
History of stomach ulcer, Liver 
disease, Hypersensitivity, Kidney 
disease, Asthma or any breathing 
disorder

8 NATIVE TYPE 11 COLLAGEN 
CAPSULES

GERIJOINT-40mg-CAPSULE Capsule 2.5 mg daily for up to 24 weeks 41.00 Upset stomach or throwing up.
Constipation.
Change in color of stool to green.
Diarrhea.
Belly pain.

9 VITAMIN D3 ORAL 
SOLUTION

ARACHITOL-NANO-5ml ORAL 
SOLUTION

Oral Solution Adults, elderly and children over 
12 years of age – Swallow 2 
twice daily, ideally two in the 
morning and two in the evening. 
Children under 12 – Do not give 
Vitamin D3 to children under 12 
years

65.12 Constipation, wind, feeling sick, 
stomach ache, diarrhoea •Skin rash 
•Hypercalcaemia
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10 CISSUS QUADRANGULARIS, 
MORINGA OLEIFERA AND 
VITAMIN D3

CISBIND-TABLET Tablet once a day in the morning with 
or without food

15.00 Dry mouth, muscle pain, increased 
thirst, loss of appetite, vomiting, 
metallic taste, upset stomach, 
constipation, difficult urination.

11 OMEGA- 3 FATTY ACID, 
GREEN TEA EXTRACT 
GINKGO BILOBA, GINSENG, 
GRAPE SEED EXTRACT, 
VITAMINS, MINERALS AND 
TRACE ELEMENTS 

FITMUNE-TABLET Tablet once a day in the morning 16.00 Drowsiness, dizziness, constipation, 
stomach upset, blurred vision, or dry 
mouth/nose/throat 

12 CALCIUM AND VITAMIN D3 SHELCAL-HD-TABLET Tablet once a day in the morning 6.27 Nausea, vomiting, constipation;
increased thirst or urination;
muscle weakness, bone pain

13 GINKGO TABLETS BILOVAS-TABLET(GINKGO) Tablet once a day in the morning 19.78 Allergic skin reactions.
Bleeding disorders.
Constipation.
Contact dermatitis

14 UNDENATURATED TYPE-II  
COLLAGEN, CALCIUM, 
CHOLECALCIFEROL, 
VITAMIN C

OSTOSHINE-TABLET Tablet once a day in the morning 70.00 Rash; hives; itching; shortness of 
breath; wheezing; cough; swelling of 
face, lips, tongue, or throat
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15 WATER, CETEARYL 
ALCOHOL, 
ETHANOLAMINE, 
STEARTRIMONIUM 
CHLORIDE, STEARAMIDE 
DEA
OTHER INGREDIENTS : 
CETEARETH-20, TOLUENE-2, 
5 DIAMINE SULFATE, 
STEARETH-21, 
STEARAMIDOPROPYL 
DIMETHYLAMINE, 
DIMETHICONE, 
AMODIMETHICONE, 
BOSEWELLIA SERRATA 
EXTRACT, MINERAL OIL, 
RESORCINOL, OLETH-2, 
LANOLIN, PORTULACA 
OLERACEA EXTRACT, 
BEHENTRIMONIUM 
CHLORIDE, GLYCERYL 
STEARATE SE, SORBITAN 
SESQUIOLEATE, SODIUM 
SULFITE, M-AMINOPHENOL, 
CYSTEIN HCL, ALLANTOIN, 
O-AMINOPHENOL, 
TETRASODIUM EDTA, 
POLYQUATERNIUM-10, 
PANTHENOL, ASCORBIC 
ACID, FRAGRANCE, OLEA 
EUROPEA(OLIVE) FRUIT OIL

CUTICOLOR HAIR COLOUR Hair colour Once in 15 days 1433.50 Causing allergy

16 EPALRESTAT, 
METHYLCOBALAMIN

EPALRICA-M-TABLET Tablet 3 times/day Constipation, diarrhea, or upset 
stomach

17 CALCITRIOL +CALCIUM 
CITRATE 

OSTEOFIT-C-TABLET Initial: 0.25 mcg/day Constipation, wind, feeling sick, 
stomach ache, diarrhoea.

18 CALCIUM FOLINATE NEOVORIN-50mg/5ml-INJECTION 
(CALCIUM FOLINATE)

Injection 200 mg/ml by intravenous 
infusion over two hours, 
followed by bolus 400 mg/ml 

81.00 Constipation,
oral inflammation or cold sores,
fatigue,
hair loss, or
loss of appetite
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19 L-METHYLFOLATE, 
METHYLCOBALAMIN, 
PYRIDOXAL 5-PHOSPHATE 

FOLVITE-ACTIVE-CAPSULE Capsule one tablet daily 12.10 Rash, itching/swelling (especially of 
the face/tongue/throat), dizziness, or 
trouble breathing

20 LACTULOSE SOLUTION LOOZE-200ml LIQUID Liquid Adult: PO Constipation Initial: 
10-20 g (15-30 mL)/day Max: 45 
mL (or 40g of the reconstituted 
oral formulation)/day.            

216.30 Diarrhoea, Nausia, Vomiting

21 ALUMINIUM HYDROXIDE 
300 MG+DIMETHICONE 40 
MG+MAGNESIUM 
HYDROXIDE 250 
MG+SORBITOL 1000 MG 
/5ML

DIOVOL-170ml SYRUP Syrup Take 1 to 3 hours after meals as 
an antacid

95.00 Bad taste in your mouth. Hard stools 

22 LACTITOL LACTIHEP PLUS-250ml SYRUP Syrup 2 tablespoon 8-15ml during night 211.00 Dehydration

23 ALPHA KETOANALOUGE KETOALPHA-TABLET Tablet 4 to 8 tablets three times daily 
during meals

34.00 Hypercalcemia

PRUCALOPRIDE TABLETS PRUEASE-1mg TABLET Tablet Take one tablet daily. 16.35

PRUEASE-2 mg TABLET Tablet 2 milligrams per day. 22.90

25 OMEGA- 3 FATTY ACID, 
GREEN TEA EXTRACT 
GINKGO BILOBA, GINSENG, 
GRAPE SEED EXTRACT, 
VITAMINS, MINERALS AND 
TRACE ELEMENTS TABLET

FITMUNE-TABLET Tablet  three times a day 16.00 Drowsiness, dizziness, constipation, 
stomach upset, blurred vision, or dry 
mouth/nose/throat may occur

26 COENZYME Q10, 
DEHYDROEPIANDROSTERO
NE (MICRONIZED) & 
MELATONIN 

OVARES PLUS-TABLET 500 mcg of selenium daily. 47.00 Drowsiness, change in sleep pattern 
and headache

27 BIOTIN-10MG+CALCIUM 
PANTOTHENATE-
100MG+COPPER-3MG+ZINC-
22.5MG+ACETYLCYSTEINE-
50MG+SELENIUM-65MCG

BTN-ULTRA TABLET Tablet 4 to 7 milligrams (mg) per day Constipation, diarrhea, or upset 
stomach 

28 CLOBETASOL-0.05% 
W/W+SALICYLIC ACID-3% 
W/W

CLOP-S-20gm LOTION Lotion  You usually put Clobetasol 
propionate on your scalp in the 
morning and at night

191.40 Skin peeling
Skin thinning
Application site reactions (burning, 
irritation, itching and redness)

24 Headache
Nausea
Diarrhea
Abdominal pain
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29 MOMETASONE FUROATE 
0.1 %W/V

HH SONE-10ml LOTION Lotion Apply affected area one or two 
times a day

158.00 burning –stinging –itching –tingling

30 LIQUID PARAFFIN-10.2% 
W/W+WHITE SOFT 
PARAFFIN-13.2% W/W

COTARYL-50gm CREAM Cream Apply to affected skin two or 
three times a day

76.00 Rash
Itching
Swelling at applied sites

31 BENZOYL PEROXIDE BENZAC-AC 5%-20gm GEL Gel Apply to affected skin two or 
three times a day

166.90 Skin reactions such as peeling, itching, 
irritation, and reddened skin may 
occur, especially at the start of 
treatment

32  SAFFLOWER OIL 362.2 MG, 
FISH OIL 87.7 MG, BORAGE 
OIL 51.0 MG, ASCORBIC 
ACID 50.0 MG, ZINC 
SULPHATE 2.0 MG, VITAMIN 
E 10.0 IU (AS DL-ALPHA 
TOCOPHERYL ACETATE). 
OMEGA 3: 
EICOSAPENTAENOIC ACID 
(EPA) 15.8 MG, 
DOCOSAHEXAENOIC ACID 
(DHA) 10.5 MG. OMEGA 6: 
GAMMA LINOLENIC ACID 
(GLA) 10.2 MG, LINOLENIC 
ACID (LA) 280.8 MG.

EICOSA-CAPSULE Capsule One capsule daily 11.00 Digestive tract, liver or kidneys.

33 HALOBETASOL 
PROPIONATE

HALONOVA-15gm CREAM Cream Topical- Apply a thin layer to the 
affected skin once or twice daily

129.80 Dry skin, redness, skin scar, white 
patches, vesicles and rash

34 BETACAROTENE-
10MG+ZINC SULFATE-
27.4MG+SELENIUM DIOXIDE-
0.07MG+COPPER-
1MG+MANGANESE-2MG

ANTOXID-CAPSULE Capsule 1 hour before or 2 hours after 
meals. May be taken with food if 
it upsets your stomach

Nausea, stomach upset, heartburn 

35 TENDOCARE TABLET 
CONTAINS COLLAGEN 
PEPTIDE(40MG), 
CHONDROITIN SULFATE 
(200MG), SODIUM 
HYALURONATE (30MG) 
AND VITAMIN C (35MG)

TENDOCARE-TABLET Tablet 1 tablet once or twice per day 20.33 Nausea or vomiting
Headache
Bloating
Nausea
Gastrointestinal symptoms
Wheezing
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36 COLLAGEN PEPTIDE-TYPE II REJOINT-UC CAPSULE Capsule 1 capsule a day 61.00 Nausea, Heartburn, Diarrhea, 
constipation, Drowsiness
Headache, Allergic Skin Reaction

37 TOCOTRIENOL TOCOFIL-CAPSULE Capsule 1 capsule a day Feeling tired or weak (fatigue), 
stomach pain, loose stools (diarrhea), 
headache, nausea, or blurred vision

38 SOY PROTEIN SOYGROWTH-200gm POWDER POWDER 1 table spoon with water 465.00 Constipation, nausea
Bloating, rash, itching
Abnormal tissue growth in uterus

39 MECOBALAMIN, ZINC 
SULPHATE, VITAMIN B6, 
FOLIC ACID, NIACINAMIDE, 
CHROMIUM PICOLINATE  

NUROSTAR-TABLET Tablet 1 capsule a day 4.62 Skin irritation, Headache, Dizziness
Nausea, Mood changes

40 GLYCERIN
HYDROGENATED 
POLYISOBUTENE
CETEARYL ALCOHOL
CETEARETH-20
MACADAMIA NUT OIL
DIMETHICONE
TOCOPHERYL ACETATE
STEAROXYTRIMETHYISILA
NE (AND) STEARYL 
ALCOHOL
PANTHENOL
FARNESOL
BENZYL ALCOHOL
PHENOXYETHANOL

CETAPHIL DAM-100gm LOTION Lotion Recommended for gentle daily 
cleansing of damaged skin 
associated with common skin 
conditions and following 
dermatological treatments

373.00  Allergic reaction: hives; difficult 
breathing; swelling of your face, lips, 
tongue, or throat.

41  ALMOND, ESSENTIAL OIL 
AND VITAMIN E 

KERA-XL HAIR GROWTH-60ml Hair Growth Serum 1395.00 Abdominal cramps.
Photosensitivity.
Rash.
Burning.
Excess of creatinine in urine

42 FOLIC ACID 5 
MG+METHYLCOBALAMIN 
1500 MCG+PYRIDOXINE 20 
MG

HOMISURE-TABLET Tablet 50mg three times a day Wheezing; chest tightness; fever; 
itching; bad cough; blue or gray skin 
color; seizures; or swelling of face, 
lips, tongue, or throat. 
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43 PHENOXYETHANOL, 
HYDROXYPROPYL 
OXIDIZED STARCH PG- 
TRIMONIUM CHLORIDE, 
SODIUM BENZOATE, CITRIC 
ACID MONOHYDRATE, 
SODIUM CITRATE, DECYL 
GLUCOSIDE, DISODIUM 
LAURETH 
SULFOSUCCINATE, SODIUM 
LAURYL SULFOACETATE

FOLLIGLO-60gm SHAMP00 Shampoo Wet hair and apply shampoo on 
scalp evenly
- Keep shampoo on the scalp for 
5 minutes before rinsing 

185.00 Mild skin itching or irritation,
dry skin,
abnormal hair texture,
scalp pustules,

44 MINOXIDIL ZENOXIDIL ROLL ON-10ml Roll on once in a day 110.00 Feeling dizzy. Rise slowly over a few 
minutes when sitting or lying down. 
Be careful climbing. Hair growth

45 AZATHIOPRINE AZR-50mg TABLET Tablet 3 to 5 mg/kg orally once a day 10.43 Upset stomach

46 EPALRESTAT-
150MG+METHYLCOBALAMI
N-1500MCG

EPALRICA-M-TABLET 
(EPALRESTAT+MC)

Tablet 50mg 3 times/day, 20.93 Constipation, diarrhea, or upset 
stomach may occur

47 MYCOPHENOLATE 
MOFETIL

MYCHOPEN-500mg 
TABLET(mycophenolate mofetil)

Tablet Twice daily on an empty 
stomach, 1 hour before or 2 
hours after meals.

78.26 Constipation,nausea,headace,diarrhea,
vomiting,stomach upset,gas,tremor

48 ANHYDROUS DEXTROSE 15 
GM+CALCIUM CHLORIDE 
0.257 GM+MAGNESIUM 
CHLORIDE 0.0508 
GM+SODIUM CHLORIDE 
5.38 GM+SODIUM LACTATE 
4.48 GM /1000ML

PERITONEAL DIALYSIS 
SOLUTION-2000ml

SOLUTION Approximately two liters of 
dialysis solution are instilled into 
the peritoneal cavity of adults

235.00 Abdominal pain, bleeding, peritonitis, 
subcutaneous infection 
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